Instruction no. 316070

MOUNTING INSTRUCTION AUER
POWER PACK

UK
SE
DK
DE
FR

Fitting Instructions
Monteringsanvisning
Monteringsvejledning
Montageanlejtung
Instruction de montage

PL Instrukcja montazu
NO | Installasjonsanvisninger
IT 1 Istruzioni per il montaggio

2022-10-27

Brenderup Group



Components

M10, 10 pcs
M8, 6 pcs

f
= M10x120, 2pcs
@%‘—x M10x20, 8pcs
& M10x16, 2pcs
— M6x20, 4pcs
M6, 4 pcs
M8, 6 pcs
M10, 12 pcs

104671

. 312938
H-\.“'H-\\-‘-H-

315875

M

“' 101749

108565



313204

Cable kit 313390

Hydraulic kit 316059

Hydraulic hose

3/8"BSPP-1/2”BSPP (Chapel cylinder-Hose)

3/8"BSPP-M16x1,5 (Binotto cylinder-Hose)

_| 1
Wtw 3/8"BSPP-3/8”BSPP (Power Pack Auer -Hose)

3/8” Bonded washer (Power pack)

x1




312775

M10x120 x2

M10 LOCK NUT

315875

.........

x6

M10x20

M10 NUT x 6




=

N e
= _MEJJ'E_ I

314920

M10x16, 2 pcs

104671

r "
F -"1,
W

s =
=

M8x20, 6 pcs

M8, 6 pcs

M8, 6 pcs




-
i

&
) l-'-.

U

M6 Nut

Cable kit 313390

. " ‘
m-u ors GOLEL EMUYISL l ~

!




Connect red single cable from pump engine to power switch.




Add black cable to pump engine.




Add black cable to pump engine.




Add cable straps to fixate all cables.




Add engine cover.

Connect grey remote control cable to pump engine
and fixate with cable straps.




Overview of cable installation.




Add cable and remote control holder with rivets in pre made holes.




S

T

[

§§
== 3

3/8"BSPP-
3/8”BSPP

3/8”’Bonded
washer

Hydraulic cylinder
from Chapel

e
-"..::‘
B

3/8"BSPP-
3/8”BSPP

Hydraulic cylinder
from Binotto

—1
—
==

=
g
= ;

3/8"BSPP-
M16x1,5

L

Hydraulic hose

Add hyraulic hose between pump and cylinder with washer and nipple.




Copyright © 2018 Brenderup Group. All rights reserved. We reserve the

right to change design details, specifications and equipment levels without prior
notice.

Reservations for errors in technical specifications, information and images.

Brenderup Group



